
 
 
 
 
 

INSTALLATION INSTRUCTION 
 
 
 
 
 

2011-2021 Jeep Grand Cherokee 
OEM Replica Running Boards  

PART # RJEGC22 
              
 
 

                             

 
 
 
 
 
 
 
 
 
 
 
 



PARTS LIST： 
 No. Name Remark Qty 

a Running Board / 1Set 

b BRACKET / 1Set 

c T-Bolt 1 M10 8Pcs 

d Flat Washer 1 M10 8Pcs 

e Spring Washer M10 8Pcs 

f Flange Nut 1 M10 8Pcs 

g T-Bolt2 M6 16Pcs 

h Flat Washer 2 M6 16Pcs 

i Flange Nut  2 M6 16Pcs 

j 
Expansion 

Buckle 
/ 10Pcs 

k 
Self Tapping 

Screws 
M6 4Pcs 

l 

Installation 

Instructions 

 

/ 1Pcs 

INSTALLATION PROCEDURE ： 

1.Remove the buckles and bolts at both ends of the Side Skirt，Then remove the buckle under the Side Skirt, 

and finally move the Side Skirt from back to front outward, as shown in the picture. 
 

 
2.Place the "T-bolt 1" at the arrow position in the diagram. 
 

 
 

a 
 
 
 
b 
 
 
 
c 
 
 
 
d 
 

e  
 
 
 
f 
 
 
 
g 
 
 
 
h 
 

I 
 
 
 
J 
 
 
 
K 
 
 
 
l 
 
 
 

FRONT BRACKET 
REAR BRACKET 
 



 
 
3. Place the front and rear brackets, flat washers, and spring washers at the corresponding positions of the 
T-bolts, and then tighten the flange nuts slightly. Do not tighten them yet, and fix the brackets. 
 

 
4. Put "T-Bolt 2" on the profile on the back of the pedal and put 4 bolts in each card slot to make it 
correspond to the hole position of the support; At least two people lift the pedal to align its bayonet with the 
body hole, confirm and push in. 

 

 
 
 
 
5. Adjust the T-Bolt2" to insert it into the hole of the bracket; Push the pedal to tighten the lower nut slightly. 

 

 

FRONT BRACKET 
 

REAR BRACKET 
 

Adjust the eight Bolts in the profile card slot to pass through 

the corresponding holes in the iron bracket, and place the flat 

pad and screw the nut. 
Push side up tight 

Slightly tight 



 
 
6. Check whether the pedal and the body are installed properly. Push and tighten the nuts of the profile and 
iron bracket after the installation is in place, and then tighten the nuts of the iron bracket on the body, as 
shown in the figure. 
 

 
 
7. Remove the fender from the edge of the removed side skirt and put it on the installed pedal, as shown in 
the picture; Install the clasp in reverse as you removed the side skirt. Note: The buckles should hold the mud 
shield, pedal and body guard together. 
 

 
 
 
8.Take the M6 self tapping screw for fastening and the position below the mudguard as shown in the 
diagram. 
 

 
 
 
 
 
 

Tighten the nut on the profile 

Bolt 

B
uckle 

Rear side Front side  

B
uckle  

Rear side 

Check if it is in place 



 
 
 
9.Further check if all screws and other parts are fully installed, install the other side pedal using the same 
method, and complete the installation. 

 

 
 
 
Disclaimer: Losses caused by improper installation or similar issues are not covered by our company's 
quality assurance. 
 
 
 
 
 
 
 
 
 
 
 
 

 


